
C

2 31 4

B

A

D

E

F

RS110-2

15.09.2020I.Agar

WEIGHT: 

A4
SHEET 1 OF 12SCALE: 1:20

DESCRIPTION:

DATESIGNATURENAME

APPV'D

DRAWN

PART NUMBER / DWG NO.:

REVISION

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
WEIGHT ARE IN KILOGRAMM  

Climbing frame Hexagon 2

Artikelnummer: 7300



6613 

 2
23

1  2000 

 2630 

Safety area

C

2 31 4

B

A

D

E

F

RS110-2

15.09.2020I.Agar

WEIGHT: 

A4
SHEET 2 OF 12SCALE: 1:50

DESCRIPTION:

DATESIGNATURENAME

APPV'D

DRAWN

PART NUMBER / DWG NO.:

REVISION

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
WEIGHT ARE IN KILOGRAMM  

Climbing frame Hexagon 2

Artikelnummer: 7300



6613 

 1257 
 4

29
 

 4
00

 

 4
29

 

 1257 

 1257,41  6
44

 
 6

14
 

 1257 

 659 

 2049 

Foundation

AB

C

D E

F
C

2 31 4

B

A

D

E

F

RS110-2

15.09.2020I.Agar

WEIGHT: 

A4
SHEET 3 OF 12SCALE: 1:50

DESCRIPTION:

DATESIGNATURENAME

APPV'D

DRAWN

PART NUMBER / DWG NO.:

REVISION

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
WEIGHT ARE IN KILOGRAMM  

Climbing frame Hexagon 2

Artikelnummer: 7300



300 

 6
00

 
 2

40
8 

 3
00

  6
00

 

 3
00

 

 5
0 B

C

D

1 2

A

321 4

B

A

5 6

C

Climbing frame Hexagon 2

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
WEIGHT ARE IN KILOGRAMM  

REVISION

PART NUMBER / DWG NO.:

DRAWN

APPV'D

NAME SIGNATURE DATE

DESCRIPTION:

SCALE: 1:50 SHEET 4 OF 12

A4
WEIGHT: 

I.Agar 15.09.2020

RS110-2

Artikelnummer: 7300



1

11

1

1

1

9

1

10

3

77

2

6

5

8

12

4

3

B

C

D

1 2

A

321 4

B

A

5 6

C

Climbing frame Hexagon 2

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
WEIGHT ARE IN KILOGRAMM  

REVISION

PART NUMBER / DWG NO.:

DRAWN

APPV'D

NAME SIGNATURE DATE

DESCRIPTION:

SCALE: 1:30 SHEET 5 OF 12

A4
WEIGHT: 

I.Agar 15.09.2020

RS110-2

Artikelnummer: 7300



ITEM NO. PART NUMBER DESCRIPTION

1 Post 98x98 u-
maakinnitusega uus laminated wood, HDPE plastic 6

2 beam A-B, B-C, E-F, 
40x1210 painted steel 1

3 RS110-2 tube painted steel 2

4 beam F-A, 40x1210 painted steel 1

5 beam C-D, 40x1210 painted steel 1

6 RS110-2 rope ladder PP covered steel wire with plastic 
rung 1

7 beam 32x1210 painted steel 2

8 climbing pole painted steel 1

9 RS110-2 climbing wall 
with hole HDPE plastic 1

10 climbing rope PP covered steel wire with plastic 
knot 1

11 RS110-2 climbing wall HDPE plastic 1

12 climbing net PP covered steel wire 1

C

2 31 4

B

A

D

E

F

RS110-2

15.09.2020I.Agar

WEIGHT: 

A4
SHEET 6 OF 12SCALE: 1:30

DESCRIPTION:

DATESIGNATURENAME

APPV'D

DRAWN

PART NUMBER / DWG NO.:

REVISION

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
WEIGHT ARE IN KILOGRAMM  

Climbing frame Hexagon 2

Artikelnummer: 7300



1

1111 In the 
aluminum post 
version, these 
screws is 6x60 

2

3

10987
55

66

4

444

ITEM 
NO. PART NUMBER DESCRIPTION

1 plastic cap 
115x115 PE plastic

2 post laminated wood
3 ground fixture steel

4
Post 
additional 
plastic

HDPE plastic

5 bolt DIN603 
M10x110 galvanized steel

6 bolt DIN603 
M10x120 galvanized steel

7 nut cover M12 PE plastic

8 Washer M10 
DIN9054 Washer M10

9 nut DIN985 
M10 galvanized steel

10 nut cover cap 
M12 PE plastic

11 Woodscrew 6 
x 90 galvanized steel

C

2 31 4

B

A

D

E

F

RS110-2

15.09.2020I.Agar

WEIGHT: 

A4
SHEET 7 OF 12SCALE: 1:7

DESCRIPTION:

DATESIGNATURENAME

APPV'D

DRAWN

PART NUMBER / DWG NO.:

REVISION

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
WEIGHT ARE IN KILOGRAMM  

Climbing frame Hexagon 2

Artikelnummer: 7300



7
5
4

6

6
4

5

7 11

3

4 5 8

22

3458

ITEM NO. PART NUMBER DESCRIPTION
1 bolt DIN603 M10x110 galvanized steel

2 bolt DIN603 M10x100 galvanized steel

3 nut cover M12 PE plastic

4 Washer M10 DIN9054 Washer M10
5 nut DIN985 M10 galvanized steel

6 nut cover for beam M10 PE pasticized

7 nut cover cap M10 PE plastic

8 nut cover cap M12 PE plastic

C

2 31 4

B

A

D

E

F

RS110-2

15.09.2020I.Agar

WEIGHT: 

A4
SHEET 8 OF 12SCALE: 1:10

DESCRIPTION:

DATESIGNATURENAME

APPV'D

DRAWN

PART NUMBER / DWG NO.:

REVISION

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
WEIGHT ARE IN KILOGRAMM  

Climbing frame Hexagon 2

Artikelnummer: 7300



1
2

3
4

55

The pipe must be attached to the post 
before the panel !!!

ITEM NO. PART NUMBER DESCRIPTION
1 nut cover M12 PE plastic

2 Washer M10 DIN9054 Washer M10
3 nut DIN985 M10 galvanized steel

4 nut cover cap M12 PE plastic

5 bolt DIN603 M10x100 galvanized steel

C

2 31 4

B

A

D

E

F

RS110-2

15.09.2020I.Agar

WEIGHT: 

A4
SHEET 9 OF 12SCALE: 1:7

DESCRIPTION:

DATESIGNATURENAME

APPV'D

DRAWN

PART NUMBER / DWG NO.:

REVISION

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
WEIGHT ARE IN KILOGRAMM  

Climbing frame Hexagon 2

Artikelnummer: 7300



Panel

Post

1
2

3
4

5

6
7

1 2 3 4

Always attach the metal corner to the post first 
and then the panel to the corner !!!

ITEM NO. PART NUMBER DESCRIPTION
1 nut cover M12 PE plastic

2 Washer M10 DIN9054 Washer M10
3 nut DIN985 M10 galvanized steel

4 nut cover cap M12 PE plastic

5 fixing corner steel
6 bolt DIN603 M10x35 galvanized steel

7 bolt DIN603 M10x100 galvanized steel

C

2 31 4

B

A

D

E

F

RS110-2

15.09.2020I.Agar

WEIGHT: 

A4
SHEET 10 OF 12SCALE: 1:7

DESCRIPTION:

DATESIGNATURENAME

APPV'D

DRAWN

PART NUMBER / DWG NO.:

REVISION

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
WEIGHT ARE IN KILOGRAMM  

Climbing frame Hexagon 2

Artikelnummer: 7300



1
2

3
4

5

Panel

Tube with 2 
extra metal 
plates

If the panel is attached to the posts, then drill 
holes through the metal ears with a 10mm drill 
and then fasten the panel with a bolts !!!

ITEM NO. PART NUMBER DESCRIPTION
1 nut cover M12 PE plastic

2 Washer M10 DIN9054 Washer M10
3 nut DIN985 M10 galvanized steel

4 nut cover cap M12 PE plastic

5 bolt DIN603 M10x40 galvanized steel

C

2 31 4

B

A

D

E

F

RS110-2

15.09.2020I.Agar

WEIGHT: 

A4
SHEET 11 OF 12SCALE: 1:7

DESCRIPTION:

DATESIGNATURENAME

APPV'D

DRAWN

PART NUMBER / DWG NO.:

REVISION

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
WEIGHT ARE IN KILOGRAMM  

Climbing frame Hexagon 2

Artikelnummer: 7300



11
2

3

4

Assembling climbing grip

ITEM 
NO. PART NUMBER

1 climbing grip base
2 climbing grip
3 bolt DIN603 M8x60
4 metal screw M8x16 DIN7380

C

2 31 4

B

A

D

E

F

RS110-2

I.Agar

WEIGHT: 

A4
SHEET 12 OF 12SCALE: 1:7

DESCRIPTION:

DATESIGNATURENAME

APPV'D

DRAWN

PART NUMBER / DWG NO.:

REVISION

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
WEIGHT ARE IN KILOGRAMM  

Climbing frame Hexagon 2

Artikelnummer: 7300


	Sheet1
	Drawing View1

	Sheet2
	Drawing View2

	Sheet3
	Drawing View3

	Sheet4
	Drawing View4
	Drawing View5
	Drawing View6

	Sheet5
	Drawing View7

	Sheet6
	Sheet7(2)(3)
	Drawing View14
	Drawing View15
	Drawing View16

	Sheet9
	Drawing View10

	Sheet12
	Drawing View17

	Sheet10
	Drawing View11

	Sheet11
	Drawing View12

	Sheet1(2)
	Drawing View13




